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HIFHRA AR RERA A

Applicant ZHE JIANG QLG HOLDINGS CO., LTD

o oHk WNLEREET T KX A4 Lig2315

Address NO.231, WEI17 ROAD, YUEQING ECONOMIC DEVELOPMENT ZONE, ZHEJIANG
PROVINCE

PAF SRR 2 A B d 5 . B RV 3 1R B R R

The following sample(s) and sample information was/were submitted and identified by/on the behalf

of the client

B 24 PR
Sample Name
FEm S

Part No.
BPSEFR
Client Reference
Information

EREESIgER !
Sample Received Date
FE eI H 3

Testing Period

R ER

Test Requested

HRrI0 A 378 A B 45 SR

Test Method/Test Result(s)

R /45 A8 S
Special FLUX/Solder dross reducing agent

QL

QL

HB/YW-F380/H018

HB/YW-F380/HO18

2018.12.27 i :%4

D X

ec. 27,2018 N

2018.12.27-2019.01.03 w5

Dec. 27,2018 to Jan. 3, 2019 oy
. o _ ‘ X

RURZ PSR, K ITHRSCRE PO (D), #(C), (), A e

B (Cr(VD)), ZiREK (PBBs), 2R —Z<Ek (PBDEs), <B4 —HELHR (DBP,
BBP, DEHP, DIBP)#E4T i

As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl

Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

HZ W T
Please refer to the following page(s).

I3 \}%\ ;T'/L%

Reviewed by
H ¥
Date 2019.01.03

No. R131271437
T A X S % 1996 5

No. 1996, Xinjinqiao Road, Pudong New District, Shanghai,China

Hotline:400-6788-333
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£ Conclusion
PR W/ T84 R

Tested Sample According to standard/directive Result
PR i Rk BERoHS $5 4-2011/65/EU R HAE T 45 e
Submitted Sample A (EU) 2015/863
RoHS Directive 2011/65/EU with amendment Pass
(EU) 2015/863
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TG 7RI 25 T 2 WK RoHS 4R 4-2011/65/EU S HABIT 484 (EU)  2015/863 2R I PR AH -
Pass means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with
amendment (EU) 2015/863.
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ﬁﬁlﬂﬁi}ﬁ Test Method
RPN
W W7 Mo
Test Item(s) Test Method Equipment(s)
B IEC 62321-5:2013 ICP-OES
Lead(Pb)
i IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
&K IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury(Hg)
N IEC 62321-7-2:2017H1/B{IEC

Hexavalent Chromium(Cr(VI))

62321-5:2013 MK 4S8

IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

S T ki

2 PR IEC 62321-6:2015 GC-MS

Polybrominated Biphenyls(PBBs)
N ke ]
X IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)
AR 2E — FH A TG
<R R 1IEC 62321-8:2017 GC-MS
Phthalates (DBP, BBP, DEHP, DIBP)
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FEI 45 5 Test Result(s)

ﬂﬂﬁﬁﬁ H Tested Item(s) ?S% Result jj{fﬁ%f R ]Ii?mﬁit

#Y Lead(Pb) N.D. 2 mg/kg 1000 mg/kg

% Cadmium(Cd) N.D. 2 mg/kg 100 mg/kg

7K Mercury(Hg) N.D. 2 mg/kg 1000 mg/kg

NS Hexavalent Chromium(Cr(VI)) N.D. 8 mg/kg 1000 mg/kg

{ﬁ!ﬂﬁﬁﬁ H Tested Item(s) ?S% Result jj{f/[%? R ]Ii?mﬁit

ZIRELZE Polybrominated Biphenyls(PBBs)

—JREXZR Monobromobiphenyl N.D. 5 mg/kg

TRBEZ Dibromobiphenyl N.D. 5 mg/kg

—EEH Tribromobiphenyl N.D. 5 mg/kg

VUYRIXA Tetrabromobiphenyl N.D. 5 mg/kg g
FVRELA Pentabromobiphenyl N.D. 5 mg/kg 1000 mg/kg i@g'
FNIREXTR. Hexabromobiphenyl N.D. 5 mg/kg

L RBEZE Heptabromobiphenyl N.D. 5 mg/kg

JURELA Octabromobiphenyl N.D. 5 mg/kg _
JLIREXZR Nonabromobiphenyl N.D. 5 mg/kg EE;
FIREXZK Decabromobiphenyl N.D. 5 mg/kg .
ﬂﬂﬁﬁﬁ H Tested Item(s) ?p'i 2 Result jj/fﬁf? R Iﬁiﬁ

ZHTKEF Polybrominated Diphenyl Ethers (PBDEs)

—{R KW Monobromodiphenyl ether N.D. 5 mg/kg

TR IKME Dibromodiphenyl ether N.D. 5 mg/kg

VR KMk Tribromodiphenyl ether N.D. 5 mg/kg

VUYR — KMk Tetrabromodiphenyl ether N.D. 5 mg/kg

TR R Pentabromodiphenyl ether N.D. 5 mg/kg 1000 mg/kg

VR R Hexabromodiphenyl ether N.D. 5 mg/kg

LR Kl Heptabromodiphenyl ether N.D. 5 mg/kg

J\IR KM Octabromodiphenyl ether N.D. 5 mg/kg

JUR R Nonabromodiphenyl ether N.D. 5 mg/kg

+R RS Decabromodiphenyl ether N.D. 5 mg/kg

Hotline: 40 com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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WA H Tested Item(s)

?S% Result

JriR R
MDL

FR1E

Limit

43 _FFREE Phthalates (DBP, BBP, DEHP, DIBP)

AR ZHEE — T IE Dibutyl
phthalate(DBP)
CAS#:84-74-2

N.D.

50 mg/kg

1000 mg/kg

AR —HR T AR EERE Butyl benzyl
phthalate(BBP)
CAS#:85-68-7

N.D.

50 mg/kg

1000 mg/kg

PR _HER— (2-245) Ol Di-
(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7

N.D.

50 mg/kg

1000 mg/kg

AR ZHER — 5% T e Diisobutyl
phthalate(DIBP)

CAS#:84-69-5

N.D.

50 mg/kg

1000 mg/kg

TR b/ FR AL H R

Tested Sample/Part Description

Tt IE AR

Colorless transparent liquid

#E: XA, @ RZHERDEEER.
ND. = RfgH ChTIRERHIR)

-mg/kg = ppm = HARZL—

-1000 mg/kg = 0.1%

Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million

-1000 mg/kg = 0.1%
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fﬁﬂﬂﬁﬂ Test Process
1. #(Pb), #(Cd), #(Cr)
Lead(Pb), Cadmium(Cd), Chromium(Cr)
PREE AR SRR AN RIS IR
Weigh s_arnple and place it —h\" Lodd digesti on reagent ::> Drhgest the sarmple
ina wessel
|2y B N —
BIERLEE o PRE
Do A shingd Fezidue
A1kAl Fusiond iTiE
Eﬁlgf*'EES EETFERTEE Aocid Dissolation Filtrati on
Anglyzed by Co— Nlakem with
ICP.OFES deionized water —
T
Solution
2. R(Hg)
Mercury(Hg)
FrEfF ST R EHAR s SRR TR ERR PR S e S
Weigh sampleand placeitina ﬂ Hd?i{zesﬁuﬁjnﬁjgaﬂ ::> Digest zarmple in ro o owave
1o crowasye di gestl on wessel digestion owven
- SEE
T e li: Fesidue
21kali Fusiond e
HAICP-OES FEETFEE Acid Thssolution Filtration
A | MMake up with
Analyzed by dei nized water
ICP-OES e
Solution
3. AN (Cr (VD)
Hexavalent Chromium(Cr(VI))
= [m) e Y A
P EERTEEN L | mAcERERA L MR
eigh sample andplacei “ladd digestion reagent * Dige st the sample
i1 a vessel
amp g || AEEREHE | ny gy
Addtest solution f justtie ph yalue  r— C ool and filter
ofthe solution
1L
B HpHIE REBFAED —
! . Uv-vist i
Adjustthe pH value ——  Make up with > Analyzedby UV-Vis
of the solution detonized water

C Wy, X/
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4. ZIELE (PBBs), %HIR_ZREK (PBDEs)
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers (PBDEs)

HEERTEER AEMENER TR
Weigh sampleandplace —3 Extracted with —
itinna thimhle organic solvent Concentrate the extract
FHCC-MSS# AEEHTE EEFEINEHEEERA
K IMakeup with v'—  Transferthe extractintoa
Analyzed by GC-IIS organic solwvent volumetric flaslk

5. 4fZ — H RS (DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)

FFrEESTEEX AAEMENER MR R EN R
Weigh sampleandplace —3 Extracted with —
it ina thimhle organic solvent Concentrate the extract
AGC-1M55 AaifaiEs EREEIEHRESERMN
— Malkeup with v'—  Transferthe extractintoa
Analyzed by GC-IS organic solwvent volumetric flask
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Photo(s) of the sample(s)
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*** End of report ***

75 B Statement:

Lo AR & ot AN B B Al T g 5 0K
This report is considered invalidated without approval signature, special seal and the seal on the perforation;
2. FEGIAERAE S RIS SR AL, HEE N S A T, CTIRIZSEH S,
The sample(s) and sample information was/were provided by the client who should be responsible for the
autenticity which CTI hasn’t verified,
3. AR RIS RO 32 R AT
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RACTIRIHFE, AMGHY EHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. GRS PRI N B SO ER R, Bl SO #E.
In case of any discrepancy between the English version and Chinese version of the testing reports (if
genrated), the Chinese version shall prevail.
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